OFFICE OF ADJUDICATIONS

IN THE MATTER OF : APPLICATION NO. 200401781
LEYLAND ALLIANCE LLC
(Madison Landing) : JANUARY 16, 2008

PROPOSED FINAL DECISION
1
SUMMARY

Leyland Alliance, LLC (Leyland/applicant) has filed an application with the
Department of Environmental Protection' (DEP/department) for a permit to discharge
wastewaters from its planned adult, residential development (project) to be constructed
on property located at 1362 Boston Post Road in Madison (Town). General Statutes
§22a-430; Regs., Conn. State Agencies §§22a-430-3 and 22a-430-4. Specifically, the
applicant intends to construct and operate an on-site, advanced wastewater treatment and
renovation system (Zenon system) to treat domestic sewage wastewater generated by the
[...]
initially travel from the leach field to the north or northwest toward Young’s Village.
However, before reaching the border of the Village, the flow will join the normal pattern
of ground water away from the leach field to the south, southeast and southwest. (Ex.
APP-13; test. C. Maeder, 5/18/07, p. 732, test. R. Slayback, 5/21/07, pp. 1012, 1021, test.

C. Fitting, 6/01/07, pp. 1720, 1757.)

> For example, the intervenors’ expert criticized the model because the steady-state conditions and the
precipitation recharge rate overestimated the natural underflow, which distorts the incremental effect of the
discharge on the freshwater load to the marsh. This issue is unrelated to the effectiveness of the leach field
to meet department standards. (Test. 5/18/07, C. Maeder, p. 947, R. Schreiber, p. 927)

2 LBG notes that there is “no reason to suspect such low hydraulic conductivities occur in the vicinity of
the proposed leaching field.” (Ex. APP-13.)

16



6
Draft Permit/Operating Design Requirements
39. The draft permit requires the applicant to meet specific terms and conditions, monitor
water use, monitor the operation of the sewage treatment and disposal system, analyze
the quality of the effluent, and analyze the quality of the ground water downgradient from
the leach field. The proposed permit term is ten years, after which an application for

renewal must be submitted and the system reexamined. (Test. W. Herzig, 5/24/07, p.

1636.)

40. The draft permit requires the applicant to employ a wastewater treatment facility
operator who 1is certified by the DEP as a Class III operator. The permit sets out a
compliance schedule that requires written verification that the system is operating in
accordance with DEP-approved plans and specifications and is achieving compliance
with all permit terms and conditions. This verification must be submitted with the
concurrence of General Electric, the facility operator and the design engineer. (Ex. DEP-

8A; test. W. Herzig, 5/21/07, pp. 1107, 1108.)

41. The applicant must submit the results of a detailed permit compliance audit to the
Commissioner every two years. This audit must be conducted by a qualified professional
engineer licensed in Connecticut and must evaluate compliance with all permit terms and
conditions for the preceding two-year period and include detailed descriptions of all
remedial actions taken or proposed to address any violation or deficiency discovered.

(Ex. DEP-8A; test. W. Herzig, 5/21/07, p. 1107.)

42. The permitted discharge limits include average monthly limits of biochemical
oxygen demand (BOD) and total suspended solids (TSS) at 20 mg/l. Total nitrogen is
limited to an average of 1.75 pounds/day, based on a twelve-month rolling average, with
a maximum concentration of 10 milligrams per liter (mg/l). The sampling point for
determining compliance with these limits is the final effluent pump station prior to
discharge to the leaching field. Raw influent that flows into the Zenon system must also
be monitored for BOD, TSS, total nitrogen, pH, temperature, alkalinity and turbidity.
(Ex. DEP-8A; test. W. Herzig, 5/24/07, pp. 1631, 1638-1640.)

17



43. The draft permit requires the applicant to assure that ground water affected by the
discharge conforms to the Connecticut Water Quality Standards. Ground water will be
monitored quarterly at sites identified on DEP approved as-built plans. Ground water
will be monitored for depth, various nitrogen compounds, pH, total phosphorus and fecal
coliform. Monitoring wells will be installed in each segment of the leach field to verify
water table mounding and that the load is proper. (Ex. DEP-8A; test. J. Whitcomb,
5/9/07, pp. 214-217, 229, 230, test. S. Haydock, 5/17/07, pp. 525, 526.)

44. The draft permit requires monthly inspections of the pumps, blowers, Zenon
components, distribution chambers and chemical feed systems. The trash trap and pump
chambers must be pumped annually; the depth of sludge accumulated in the tank must be
measured during pumping. The applicant is also required to conduct quarterly
inspections of the trash trap baffles and surface condition of the leach field, including the
depth of ponding in the leach field and quarterly tests of the emergency generator. Water
meter readings of water usage must be taken weekly. A waste hauler will remove sludge

waste generated by the system. (Ex. DEP-8A, ex. APP-1.)

45. The applicant must record the results of chemical analyses on Discharge Monitoring
Reports and report the results to the department. Reports must include detailed
explanations of any violations of the permit limits and any corrective actions taken and a
schedule for completing any outstanding corrective actions. The applicant must also

maintain a record of the total flow for each day of discharge. (Ex. DEP-8A.)

46. Best management practices (BMPs)?’ are also required to control the plume that will

result from this proposed, non-point source discharge®®. These BMPs include: a specific

?7 Activities that reduce pollution and are determined by the Commissioner to be acceptable based on, but
not limited to, technical, economic and institutional feasibility. Section 4 of the Water Quality Standards
provides, among other things, for the use of appropriate BMPs to control non-point source discharges to
high quality surface waters. In this case, where the lower Hammonasset River is considered impaired, this
requirement must be satisfied as part of the program to improve the integrity of the waterbody. (Test. W.
Herzig, 5/31/07, pp. 1629, 1630.)

2 Any unconfined and diffuse source of pollution, such as storm water or snow-melt runoff, atmospheric
deposition or ground water not conveyed to a surface water discharge point within a discrete conveyance.
(Test. W. Herzig, 5/31/07, p. 1629.)

18



permit condition prohibiting the discharge of oils, greases, industrial or commercial
wastes, toxic chemicals or wastes from water treatment systems or other substances that
can adversely affect the operation of the treatment system and pollute ground water;
using the Zenon system to reduce BOD, TSS and nitrogen; pressure dosing to the leach
field such that the bottom area of the leach field will receive a relatively low application
of treated sewage; and locating the leach field as far from the wetland boundaries as
feasible to allow for additional polishing and renovation of the treatment plant effluent.

(Test. W. Herzig, 5/24/07, pp. 1630, 1631.)

47. The applicant will comply with the terms and conditions of the draft permit. The
applicant will develop a spill prevention and control plan as required for other permits for
this project. An integrated pest management plan is proposed to maintain public
greenspaces with organic fertilizers applied by licensed professionals to guard against
over fertilization and minimize additional impacts due to runoff. (Exs. APP-2, 4; test. J.
Whitcomb, 5/9/07, pp, 167, 213, 314, 221-237, test. S. Haydock, 5/17/07, pp. 524, 525-
527.)

48. The applicant’s proposed storm water management system is decentralized to
promote infiltration in small areas across the site to mitigate the increase in runoff
resulting from the development. Roof drainage is collected and discharged to the ground
near the individual buildings. Driveways will be constructed of porous pavers to allow
infiltration and subsurface infiltration galleries will be located away from the tidal
wetlands. Grassy swales will collect overflow, leak stone berms will disperse flow, and
the 100-foot vegetated buffer will provide for storm water infiltration before it gets to the
tidal boundary. (Test. J. Whitcomb, 5/9/07, p. 167, test. S. Haydock, 5/17/07, pp. 522,
523, test. M. Welch, 5/22/07, pp 1479-1481.)

19



7
The Advanced Treatment System

Overview of Pl‘floposed System
49. The proposed system consists of a sanitary collection system, trash traps, flow
equalization tanks, Zenon components, discharge tanks and the leach field. The entire
system would be enclosed with all components underground. The system would be
closed and tanks covered and sealed for odor and air control. Air pumped into the Zenon
components would be piped to an aboveground control building and filtered through
activated carbon before discharge. A back up generator would support the system. The
applicant has not proposed and the system would not include a bypass component. (Test.

5/9/07, D. Boucher, pp. 80, 81, J. Whitcomb, pp. 140, 152, 156, 157.)

50. The sanitary collection system includes sewer lines connected from each home and
the community building to a collection piping system. Wastewater would be collected
through the system and travel by gravity feed to a wet well at a pump station located in
the center of the site, the low point of the collection system. The pump station is designed
to include an auxiliary storage tank so that collection system can hold one day’s flow
without having to discharge in the event power is lost to the pump station. Wastewater
would be pumped from the pump station to the settling tank/trash traps that are supplied
with grinder pumps. The trash trap is intended to remove trash and non-biodegradable
solids, such as hair, lint, grit, and plastics that may damage the Zenon components. After
pretreatment in the settling tank, the influent would travel to the flow equalization tanks

(FET). (Exs. APP-2, 28; test.J. Whitcomb, 5/9/07, pp. 133-135, 174.)

51. Prior to reaching the FET, the flow would be chemically treated to ensure proper
alkaline and pH levels. The FET is designed to hold the anticipated design flow for a
period of eight to twenty-four hours. The purpose for the FET is to equalize the high
variability of influent to ensure the consistent homogeneous wastewater characteristics
necessary for optimum pretreatment. After the volume of wastewater reaches a certain
level in the FET, water would be pumped at a continuous slow rate to the Zenon

components. (Ex. APP-28; test. J. Whitcomb, 5/9/07, pp. 141, 170, 171, 178, 179.)

20



52. The flow would travel from the FET through the Zenon components where the
wastewater would be treated to reduce nitrogen, bacteria, viruses and phosphorus.
Wastewater would travel from the Zenon system to the clearwell storage tank prior to
discharge to the leach fields. The leach field, required to renovate any remaining
bacteria, viruses and phosphates, would be constructed in four segments with each
segment designed to treat one-fourth of the effluent. Following treatment, the effluent
would pass through the leach field and travel with the ground water off the site. (Test. J.
Whitcomb, 5/9/07, pp. 197-214.)

The Zemfn System

53. The proposed Zenon system is a pre-engineered modular treatment system that
consists of a dual-train bioreactor divided into four components or zones. The
components include pre-anoxic tanks, aerobic tanks, post anoxic tanks, and ultra filtration
membranes.  Other system components include chemical feed systems, pumps and a
control panel. The dual-train system allows for maintenance without disruption to
wastewater treatment. (Ex. APP-28; test. 5/9/07, M. Sherman, p. 51, D. Boucher, pp. 76-
86, J. Whitcomb, pp. 140-151.)

54. The Zenon system includes a membrane bioreactor (MBR), which is an activated
sludge process that filters solids from the wastewater. Membrane bioreactors were first
developed for small commercial and industrial applications in the early 1970s. The
Zenon MBR technology that is proposed for this system has been used in a variety of
applications for fourteen years. MBR systems have increased in size with capacity from
small systems of 10,000 - 20,000 gpd to large systems of 40,000,000 gpd. (Test. M.
Sherman, 5/9/07, pp. 41-46.)

55. Effluent is pumped from the FET at predetermined volumes and intervals to the pre-
anoxic tanks, where denitrification occurs by oxygen deprivation, causing nitrogen to
convert to nitrogen gas. The effluent is then pumped to the aeration tank where sodium

hydroxide is added to maintain optimum pH levels. The aerobic process converts other

21



forms of nitrogen, particularly ammonia, into different nitrogen compounds that bond
with oxygen. The effluent then passes to the post-anoxic zone where additional oxygen
deprivation causes more nitrogen to convert to nitrogen gas. The post-anoxic tanks are
equipped with chemical dosing pumps to add carbon to the effluent to promote additional

denitrification. (Ex. APP-28; test. J. Whitcomb, 5/9/07, pp. 140-151.)

56. The effluent then flows from the post-anoxic zone to the membrane bioreactors
where bacteria, suspended solids, and viruses are filtered from the wastewater by low-
pressure vacuum pumps that pull the effluent over hollow fibers with microscopic ports
(0.04 microns). The effluent is cycled and recycled through the Zenon system ten times.
At the point of discharge from the Zenon system, treated wastewater is capable of
meeting the draft permit requirements for nitrogen, BOD and TSS. (Test. J. Whitcomb,
5/9/07, pp. 140-145, 153, 154, 208.)

The Leacch Field
57. The proposed leach field would be located under a common green as far from the
marsh upland interface as possible at elevation 10.85 feet above sea level. The natural
materials present at that location make up the base of the leach field and would be
covered by six inches of clean broken stone. Plastic galleries, half-round pieces of
interlocking plastic, would be installed to support the low-pressure distribution pipe
system, which consists of a series of interconnected pipes with small holes. The low-
pressure distribution piping would be secured to the top of the galleries and covered by
eighteen inches of soil and topsoil. The depth of the constructed portion of the leach field
must be three feet at a minimum and is planned to be approximately four to four and one-

half feet. (Test. J. Whitcomb, 5/9/07, pp. 136, 137, 202-204, 5/11/07, p. 290.)

58. The leach field would be constructed in four distinct segments. Once a sufficient
volume of treated effluent has accumulated in the clearwell storage tank it would be
conveyed by force main to the low-pressure distribution system. The force main would
run along the perimeter of the leach field and feed each segment from two sides to

equalize the discharge to that segment. A valve system would convey equal volumes of

22



treated effluent to each of the four segments. (Test. J. Whitcomb, 5/9/07, pp. 136, 137,
198, 204, 205.)

59. The applicant is required to construct a leaching system that has the capacity to
handle the 78,750 gpd hydraulic reserve, and to establish the proposed dosing rate to the
leach field to meet DEP requirements. The leach field must be designed to be of
sufficient hydraulic size to transmit treated effluent based on a maximum dosing rate of
1.2 gallons per square foot per day of leach field bottom area. The proposed size of the
leach field, 44,132 square feet, provides for a distribution rate of 1.19 gallons per square

foot per day. (Test. J. Whitcomb, 5/9/07, p. 137, test. W. Herzig, 5/24/07, p. 1632.)

60. The leach field must be adequately designed to satisfy the DEP requirements for
pollutant renovation for bacteria, viruses and phosphorus by providing a sufficient
separation distance of at least two feet between the bottom of the leach field and the
water table mound created by the discharge. The leach field depth of 10.85 feet will
provide a minimum separation distance of slightly more than two feet for the 78,750
hydraulic reserve flow and three feet for the design flow. (Test. W. Herzig, 5/24/07, p.
1633.)

System Operationdand Maintenance

61. The Class III operator would ensure compliance with the inspection and monitoring
requirements set forth in the draft permit. In addition, the Class III operator would ensure
quality control through visual inspections, tests for effluent nitrogen, phosphorus and pH
levels, and evaluation of recycle and effluent flow rates. The operator must make
adjustments to chemical feed, recycle rates and dissolved oxygen levels where necessary